amec®

December 30, 2014
Project 0087700012

Mr. Ed. Jones

Washington State Department of Ecology
Northwest Regional Office

3190-160th Avenue SE

Bellevue, WA 98008-5452

Subject: Potability Determination Five-Year Review
Stericycle Georgetown Facility
Seattle, Washington

Dear Mr. Jones:

AMEC Environment & Infrastructure, Inc. (AMEC), prepared this letter on behalf of Burlington
Environmental LLC, a wholly owned subsidiary of PSC Environmental Services LLC, which is a wholly
owned subsidiary of Stericycle Environmental Solutions, Inc. (Stericycle), for Stericycle’s Georgetown
facility located in Seattle, Washington (site). In November 2003, Stericycle submitted the Final
Comprehensive Remedial Investigation (RI) Report to the Washington State Department of Ecology
[...]
Copper 6 6 100% 23.5 75.6 38.53 b 133.8 1,300 -- no
Cyanide 4 - 4] 0% --- - e - e 200 e no
Ferric lron 4 4 100% 123 13,000 3,788 lognormal 4,485 * - 300 Yes
Ferrous lron 3 0 0% P e - ) .- - 300 no
Ferrous lron (Field Test) 3 3 100% 110 360 236,67 b - - 300 no
iron 2 2 100% 483 510 486.5 el - — 300 Yes
}_Lead 6 4 67% 1.06 14 4.785 * 4.03 * 15
Magnesium 5 5 100% 5,980 9,440 7,078 - 26,720 *

Manganese 7 7 100% 126 257 162 - 596 * — 50 Yes
Mercury 3 0 0% - - e .. 2 - e
Nicke| 6 6 100% 5.5 16.6 9.36 - 329 * 100 no
Nitrate(as N) 5 0 0% e - - - 10,000 - no
Niirite (as N) 5 0 0% e -en e 1,000 e no
Potassium 5 5 100% 17,100 21,600 16,336 . 76,200 * e - -
Selenium 6 6 100% 1.58 2.68 1.97 lognormal 2.61 50 - no
Silver 6 0 0% - - - - 100 -
Sodium 5 5 100% 532,000 593,000 560,800 lognormat 593,567 -
Suifate 5 5 100% 5,630 7.560 6,880 i 28,520 * = 250,000 no
Sulfide 5 1] 0% .- - e
Thatlium 3 o 0% - - -~ 2 - -
Total Dissolved Solids 5 5 100% 1,400,000 1,600,000 1,480,000 > 6,000,000 * — 500,000 Yes
Vanadium 1 1 100% 448 44.9 44.9 - e e e e
Zinc [} 0 0% e - e e e em 5,000 no
Turbidity 6 6 100% 4.86 446 100,29 lognormai 141.74 1 — Yes
Colar 1 1 100% 400 400 400 — — — i5 Yes
Notes:

ug/L = micrograms per liter = parts per billion (ppb)
mg/L = milligrams per liter = parts per million (ppm)
NTU = Nephelometric units

MCL = Maximum contaminant level (WDOH, 1995 and Updates; EPA, 2002)
Bold text indicates that backgrotnd concentration exceeds MCL
Background concentrations were developed in accordance with WAC-173-340-709 using data from CG-106-D
Background concentrations were not calculated for parameters with six or fewer data points as statistics can not be reliably calculated from small data sets.

* In cases where the upper 90th percentile was greater than 4 times the 50th percentile, 4 times the 50th percentile was used as the background concentration.

** Distribution cou(d not be determined; non-parametric statistical methods were used.




amec®

ATTACHMENT 2

Figures 6-3 through 6-5 from the 2003 RI Report



Upper Shallow Aquifer Water Quality

(7/B6w) uonesjusaszuoH WNIPOS

1200

o O o o

-+ 1000

o o o o

o0 [(e] <t N o
! ! ) 1
T T T T

IM
-904-90

¢ S0l

“1-S-¥01

—=—TDS
—e— Sodium

L-S-€L1

1M
“¥2i-90

1M
-2¢1-99

1M
-L21-90

1M
-$€1-90

1M
-k71-90

1M
-0¥1-90

G¢-161-90

6000

|

T
o
o
o
~—

5000 +
4000 +
3000 +
2000 +

(71/6w) uoyesusou0) SAL

Lower Shallow/Intermediate Aquifer Water Quality

(1/6w) uonesyusauoH WNIPOs

o o o o
o o o o
[¢e) (7o} < N o
L | ! !
T T T T

1200
+ 1000

1-901-90

I-#0L

—e— Sodium

—a—TDS

oy
“¥21-90

09
-2¢-90

oy
-L21-90

oy
“¥EL-90

oy
-bv1-90

oy
-0¥1-90

14
16190

6000

5000 +
4000 +
3000 +
2600 T
1000 +

(1/6w) uonenuasuo sal

Figure 6-3
Water Quality with Distance from the Duwamish Waterway
PSC Georgetown Facility




N

- ’\\\

900 ' 0 900 1800 Feet
i =7 e T —|

Legend

/N

Public Roads

King Co. Tax Parcel

Drinking water wells must

be set back:

0100 ft from railines

0100ft from gas & power lines
0100 ft from public roads
(King Co., Title 12)

Drinking water wells
not permitted on
parcels < 5 Acres
(King Co., Title 12)

Groundwater not potable

due to hydraulic connection

to Class B surface water body
(WAC 173-340-720(d))

Note: This figure does not consider

the requirement of 100 ft setbacks from landfills,
and hazardous waste sites (King Co., Title 12).
Numerous unidentified historic landfills likely
exist in the study area, and numerous
hazardous waste sites have been identified

in the area, as shown in Appendix 1A.

Well Placement Restrictions
Based on Current Regulations
PSC Georgetown Facility

Drawn by:

DTB

Project:

R12003

Date:

8/29/2003

Figure Number:

6-4




g-9

ainbi4

€00¢ 1™

108[0ud

Jajep\ Bunjuiiq jo 924nog e se jou
s| asq [eloauag }saybiH ataym Aajjep
J9AIY Ysiwemn( ul S9}IS JO SUOI}ed0

(=23 cia ) SESRDH IFANHIAD PUIG K GEODO 1DOLL 1005 Fapnid
E!gﬁ"iléﬂ"“j _—=§1.j
| s — e |

aar
HH/ el
T

LY A

MY

]

\
.

.t

,.‘,.P,.A._,,u,.

o
N

T

=~ salsnpu|
Jaosuadg

g

E R

5

AN A

[eiway9 >

use3sapm yea1o| ™
SO l,~\

A

s

TN i BLCIATS e

At

LT o6 umosebioss 9sd

Ry

““

u., l._

\Q
Ry

v qo 7
a ® aZe
. 318 o o




amec®

ATTACHMENT 3

Comparison of Potential Groundwater Treatment Technologies



ATTACHMENT 3

COMPARISON OF POTENTIAL GROUNDWATER TREATMENT TECHNOLOGIES
PSC Georgetown Facility
Seattle, Washington

Parameter Addressed

Total Dissolved
Treatment Option Arsenic Iron Manganese Solids Turbidity Pathogens Advantages Disadvantages
Costly; ion exchange resins can become
. . . foul iri iodi int .
Effective at treating dissolved ol ec.L requirng perlodlc m.a {nienance
. Requires prefiltering. Requires use of
- constituents. Proven technology used ; .
lon Exchange (cation . L ’ hazardous chemical regenerants (brine,
. V \/ S 3 S widely for commercial, industrial, and . .
and anion exchange) . caustic soda, acid). Waste regenerant
public water supply. Softeners used . .
. must be disposed of appropriately. May
widley for home water treatment systems.
produce hazardous waste. hazardous
waste disposal required.
Expensive, high energy use. Requires
Distillation N N N N N Effec.tive at treating most of the proper operation and maintenance.'
constituents Produces concentrated waste for disposal.
Waste could be hazardous due to arsenic.
Can remove dissolved and particulate iron . L .
L Requires specialized equipment and
. . . and manganese and turbidity. Proven . . .
Aeration and Filtration J V S . . proper operation/maintenance. Not suited|
technology, widely used for public water . . .
for single family resdience.
treatment system.
Chlorination N Widely used ar.ld proven for disinfection |Hazardous c.hemical stvoragé and handling}
of water supplies. not appropriate for residential use
Ultraviolet (UV) N Proven disinfection method. Simple Fouling potential requires maintenance to
Oxidation technology, requires minimal operation. |be effective.
. E ive. Periodi int i
Proven technology. Treats multiple xpe'nswe er.lodl.c fam e.n ancets
arameters in a single step. Fairly simple required to maintain operation. May
Reverse Osmosis v v v y v p . . . reaurie chemical feed to control fouling.
operation, doesn't require hazardous . . o
. Requires disposal of concentrate (20-25%
chemical use. . .
of total flow). Requires prefiltering.

P:\PSC Georgetown\3000 REPORTS\5 Year Review\Potability Determination\Attachments\Attachment 3.xIs

Attachment 3
Page 1 of 1



amec®

ATTACHMENT 4

RO Treatment Diagrams



Non GDS

i Cartridge uy
Filter Unit i [ | e
P | RO LR : | Receiver| : To
_Q Unit : | Tank | i Distribution
. : Non-Standard
: Waste Concentrate /Eq”'pme”t
to Sewer
.........l....lII.......l.......l.......lIl..............l.l.......ll...ﬁlow to Fllter/Ro 3 gpm
Flow to UV 2 gpm
Water Waste Flow 1 gpm
Supply Well

Cost: $1,750 per year, Capital and O&M
$542 per Acre-Ft

SINGLE FAMILY GROUNDWATER
TREATMENT SYSTEM
PSC Georgetown Facility
Seattle, Washington

By: TRI | Date:  12/19/14 Project No. 8770

amec¥ |




Non GDS

Cartridge

RO

To Storage

k 4

v

0

.
lllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll

Water
Supply Wells

Unit

Waste Concentrate

to Sewer

Chlorinator &
—ET’Distribution

Non-Standard
Equipment

Flow to Filter/RO 1,250 gpm
Flow to Chlorinator 1,000 gpm
Waste Flow 250 gpm

Cost: $1,348,000 per year, Capital and O&M
$836 per Acre-Ft

PUBLIC WATER SUPPLY
TREATMENT SYSTEM
PSC Georgetown Facility

Seattle, Washington

By: TRI | Date:  12/19/14 Project No.

8770

amec” |-

4-2




amec®

ATTACHMENT 5

Supporting Details for RO Cost Estimates



GE RO Tools https://rotools.gewater.com/rotools/cal CostOfOperations.do

imagination at work
Water & Process Technologi

RO Tools™

Cost of Operations

The Cost of Operations calculator is a tool to help project the costs
associated with running an RO system. We have defaulted in some

common values, but please cha

nge any of the values shown to give a

more accurate calculation of operating costs for your proposed RO

system in your area of the world

Measurements

Unit of Measure:

Currency:

RO Specifications

Product Water Flow:

RO Recovery:

RO Feed Flow:
RO Concentrate:
RO Model:

Operation

Hours/Day of Operation:

Days/Year of Operation:

Utilities

Cost of Electricity:
Power:

Power Frequency:
RO Pump Efficiency:
RO Pump Pressure:

Motor Efficiency:

Chemicals
Chlorine
Ferric Sulfate
Sulfuric Acid
Citric Acid
Hydrochloric Acid
Sodium Bisulfite
Antiscalant
Sodium Hydroxide
Pretreatment

Chlorine:

Ferric Sulfate:

RO Inlet

Sulfuric Acid:
Citric Acid:
Hydrochloric Acid:
Sodium Bisulfite:

Antiscalant:

1of2

English
usD

2 gpm
75 %
Recommend an RO Model
3 gpm
1 gpm
E4-4400-DLX-60

24 hours
365 days

$ 0.07 /kWh
240 VAC
60 Hz
70 %
600 psig
Standard

0.61 per pound

0 per pound
0.048 per pound of 100%
0 per pound of 100%

' $

%

' $

' $

' $ 0 per poundpound of 100%
' $ 0.61 per pound

:$ 4.88 per pound

' $

0.065 per pound
Dosage Rate
0 ppm
0 ppm

0 ppm
0 ppm
0 ppm
0 ppm
0 ppm

11/21/2014 7:50 AM



GE RO Tools https://rotools.gewater.com/rotools/cal CostOfOperations.do

Product Water

Sodium Hydroxide: 0 ppm
Chlorine: 1 ppm
RO Membrane
RO Membrane Replacement: 1 years
# of RO Membranes: 2
(Typical prices are $450 for 8"
Price Per RO Membrane: $ 175 per membrane element and $175 for 4" membrane
elements)
Cartridge Replacement
Cartridge Filters Replaced: 14 days
Filter Cost: $ 90 per ten inches equivalent (TIE)
Cleaning
Cleaning Frequency: 90 days
Cleaner Cost: $ 7.00 per pound of cleaner chemical
Chemical Types Used:  Acid and Caustic
Size of Cleaning Tank: 250 gallons
Maintenance Costs
Cost of Water: $ 1 per 1000 gallons of feed water
Cost of Sewer: $ 2 per 1000 gallons of discharged water
Labor 10 minutes per day
Cost of Labor: $ 85 per hour

Calculate

Water & Process Technologies Home | Industries | Solutions | Products | About Us | Site Map

GE Corporate | GE Energy | Contact Us | Privacy Policy | Accessibility Statement | Terms & Conditions | Library
Copyright ©General Electric Company 1997-2010

* Trademark of General Electric Company; may be registered in one or more countries.

2 of 2 11/21/2014 7:50 AM



GE RO Tools

1of1l

imagination at work

RO Tools™

Cost of Operations

System Design

Operating Hours:
Operating Days:
Finished Water:
Plant Recovery:
RO Feed Flow:
Total Concentrate Flow:
Total Permeate Flow:

Cost of Operations Totals
Electricity:
Chemicals:
Inlet Cartridge Filters:
RO Membrane Replace:
Membrane Cleaning:
Labor:
Feed Water:
Sewer Treatment:

TOTAL:
TOTAL without Water/Sewer:

Annual Costs:

What would you like to do next?
Print this report
Contact us for more information

Water & Process Technologies Home | Industries | Solutions | Products | About Us | Site Map

GE Corporate | GE Energy | Contact Us | Privacy Policy | Accessibility Statement | Terms & Conditions | Library

24 hours per day
365 days per year
1,051,200 gallons per year
75 %
3 gpm
1 gpm
2 gpm

10.36 kwh / 1000 gallons

0.008 Ibs / 1000 gallons

$0.00 per change
$350.00 per change
$242.67 per cleaning

https://rotools.gewater.com/rotools/cal CostOfOperations.do

$0.73
$0.01
$0.00
$0.33
$0.94
$0.00
$1.50
$1.00

$4.50 / 1000 gallons of finished water produced

$2.00 /1000 gallons of finished water produced

$4,730.03

Water & Process Technologi

/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons

Previous

Copyright ©General Electric Company 1997-2010

* Trademark of General Electric Company; may be registered in one or more countries.

11/21/2014 7:51 AM



GE RO Tools https://rotools.gewater.com/rotools/cal CostOfOperations.do

imagination at work
Water & Process Technologi

RO Tools™

Cost of Operations

The Cost of Operations calculator is a tool to help project the costs
associated with running an RO system. We have defaulted in some

common values, but please cha

nge any of the values shown to give a

more accurate calculation of operating costs for your proposed RO

system in your area of the world

Measurements

Unit of Measure:

Currency:

RO Specifications

Product Water Flow:

RO Recovery:

RO Feed Flow:
RO Concentrate:
RO Model:

Operation

Hours/Day of Operation:

Days/Year of Operation:

Utilities

Cost of Electricity:
Power:

Power Frequency:
RO Pump Efficiency:
RO Pump Pressure:

Motor Efficiency:

Chemicals
Chlorine
Ferric Sulfate
Sulfuric Acid
Citric Acid
Hydrochloric Acid
Sodium Bisulfite
Antiscalant
Sodium Hydroxide
Pretreatment

Chlorine:

Ferric Sulfate:

RO Inlet

Sulfuric Acid:
Citric Acid:
Hydrochloric Acid:
Sodium Bisulfite:

Antiscalant:

1of2

English
usD

200 gpm
80 %
Recommend an RO Model
250 gpm
50 gpm
E8-288K-DLX-60-LE

24 hours
365 days

$ 0.07 /kWh
240 VAC
60 Hz
70 %
600 psig
Standard

0.61 per pound

0 per pound
0.048 per pound of 100%
0 per pound of 100%

' $

%

' $

' $

' $ 0 per poundpound of 100%
' $ 0.61 per pound

:$ 4.88 per pound

' $

0.065 per pound
Dosage Rate
0 ppm
0 ppm

0 ppm
0 ppm
1 ppm
0 ppm
0 ppm

11/21/2014 7:47 AM



GE RO Tools https://rotools.gewater.com/rotools/cal CostOfOperations.do

Product Water

Sodium Hydroxide: 0 ppm
Chlorine: 1 ppm
RO Membrane
RO Membrane Replacement: 1 years
# of RO Membranes: 4
(Typical prices are $450 for 8"
Price Per RO Membrane: $ 450 per membrane element and $175 for 4" membrane
elements)
Cartridge Replacement
Cartridge Filters Replaced: 14 days
Filter Cost: $ 90 per ten inches equivalent (TIE)
Cleaning
Cleaning Frequency: 90 days
Cleaner Cost: $ 7.00 per pound of cleaner chemical
Chemical Types Used:  Acid and Caustic
Size of Cleaning Tank: 250 gallons
Maintenance Costs
Cost of Water: $ 0.5 per 1000 gallons of feed water
Cost of Sewer: $ 1 per 1000 gallons of discharged water
Labor 10 minutes per day
Cost of Labor: $ 85 per hour

Calculate

Water & Process Technologies Home | Industries | Solutions | Products | About Us | Site Map

GE Corporate | GE Energy | Contact Us | Privacy Policy | Accessibility Statement | Terms & Conditions | Library
Copyright ©General Electric Company 1997-2010

* Trademark of General Electric Company; may be registered in one or more countries.

2 of 2 11/21/2014 7:47 AM



GE RO Tools

1of1l

imagination at work

RO Tools™

Cost of Operations

System Design

Operating Hours:
Operating Days:
Finished Water:
Plant Recovery:

RO Feed Flow:
Total Concentrate Flow:
Total Permeate Flow:

Cost of Operations Totals

Electricity:

Chemicals:

Inlet Cartridge Filters:
RO Membrane Replace:
Membrane Cleaning:
Labor:

Feed Water:

Sewer Treatment:

TOTAL:
TOTAL without Water/Sewer:

Annual Costs:

24 hours per day
365 days per year
105,120,000 gallons per year
80 %
250 gpm
50 gpm
200 gpm

8.64 kWh / 1000 gallons
0.019 Ibs / 1000 gallons
$4,500.00 per change
$1,800.00 per change
$252.00 per cleaning

https://rotools.gewater.com/rotools/cal CostOfOperations.do

$0.60
$0.01
$0.89
$0.02
$0.01
$0.00
$0.62
$0.25

$2.40 / 1000 gallons of finished water produced

$1.53 /1000 gallons of finished water produced

$252,738.21

What would you like to do next?

Print this report

Contact us for more information

GE Corporate | GE Energy | Contact Us | Privacy Policy | Accessibility Statement | Terms & Conditions | Library

Water & Process Technologies Home | Industries | Solutions | Products | About Us | Site Map

Water & Process Technologi

/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons
/1000 gallons

Previous

Copyright ©General Electric Company 1997-2010

* Trademark of General Electric Company; may be registered in one or more countries.

11/21/2014 7:47 AM



amec®

ATTACHMENT 6

Potable Water Costs



DESIGN MEMORANDUM

Client: _ @5(C Sheet _ |  Of |
Project: _ (5 r)raﬁ,{”OWf\ Date: -\1/i1/ 2014
Data For: & - Ljf,ar reun Gl = (‘JO%J,{;{[ wader ost Work Order:

Prepared By: _ (1 V4 " Checked By: File No:

Note: This form must be used for project calculations and originat filed in project files

;i 4,\/\(1}1 Qmw Ho{"‘}(’, B

(lewC(f LO QQ&T«‘Q PVE’J‘UQ U“%’ﬁ%{ 5 - Q.@,S{(Q&’%%c«‘i\ Dn’r\{xymg LJ@WL!I ~Q'\€A“Lff;§ (Ef&dﬂvg ;1/1/2()\'{)